

Test Report

No. AJHG1409001540FB

Date: OCT.24, 2014

Page 1 of 2

AUSSI ROSSROCK IMPORT PTY LTD

30-40 LIPSON STREET PORT ADELAIDE SA 5015

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description: BUILDING MATERIALS MGO BOARD (THICKNESS 10MM)**Supplier:** ZHANGJIAGANG EVERNICE BUILDING MATERIALS CO., LTD**Buyer:** AUSSI ROSSROCK IMPORT PTY LTD**Manufacturer:** ZHANGJIAGANG EVERNICE BUILDING MATERIALS CO., LTD**Country of Origin:** CHINA**Country of Destination:** AUSTRALIA**Test Requested:**

AS 1530.2-1993 Methods for fire test on building materials, components and structures. Part 2: Test for flammability of materials.

Test Results: -- See attached sheet --**Test Period:**

Sample Receiving Date : SEP.19, 2014

Test Performing Date : SEP.19, 2014 TO OCT.24, 2014

Signed for and on behalf of
SGS-CSTC Co., Ltd. Anji BranchAllen Zou
Technical Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its inspection only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise specified the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

AS 1530.2-1993

Methods for fire tests on building materials, components and structures. Part 2: Test for flammability of materials

Date Tested	30/09/2014
Flammability Index	1
	Length
Spread Factor	0
Heat Factor	1
Maximum height (d)	
Mean	1.5
Coefficient of Variation	0.0 %
Heat (a)	
Mean	1.5 °C.min
Coefficient of Variation	0.0 %
Number of Specimens Tested	6

These test results relate only to the behaviour of the test specimens of the material under the particular conditions of the test, and they are not intended to be the sole criterion for assessing the potential fire hazard of the material in use.

Tested one direction only ,sample is non-directional.

Remark: The test was carried out by external laboratory assessed as competent.

End of Report

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its issue, for information only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.